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PRODUCT SPECIFICATION REV | ECNNo.

1C SN14***

DIMENSION
1.This specification covers M.2 connector.
2.The physical dimensions and the M.2 connector are shown in drawing.

MATERIAL AND FINISH
1.Housing: High temperature thermoplastic, Color: Black;
2. Contact: Copper Alloy, 50-120u” Nickel under plated, Au on contact area, Matte Tin on soldering area;

3. SMT TAB: Steel, 50-120u”Nickel under plated, plating Matte Tin over all;
OPERATING PERFORMANCE

1.Operation Temperature: -55Cto 85°C

2.Voltage Rating: 30V

3.Current Rating: 0.5A

ELECTRICAL PERFORMANCE

Test item Test condition Requirements

Examination of product | * Visual inspection + No physical damage

+ EIA-364-23 + Initial 55mQ Max.
Low Level Contact * Mate connectors: apply a current of 10mA(Max) at open

Resistance circuit voltage of 20mVvoltage(Max) » Final - /A LLCR =20m® Max.
+ Applying 500VDC for one minute between adjacent
Insulation resistance contacts of unmated connectors *+ 500MQ Min.
EIA-364-21
Diclectric withstanding . g/[easured(t;y applying 300V/AC for gne minute « No breakdown or flash
voltage etween adjacent contacts of unmated connector + Current leakage: 0.5 mA
assemblies. EIA-364-20 e

+ The temperature rise above ambient shall not exceed

Temperature rise versus 30°C .the ambient condition is still air at 25C.

+ No physical damage

current EIA-364-70 Method 2 « A T=30°C Max.
PRODUCT NAME:
M.2 CONNECTOR
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PRODUCT SPECIFICATION

REV ECN No.

1C SN14***

MECHANICAL PERFORMANCE

Test item Test condition Requirements
EIA-364-28, test condition VI, test condition letter
D( 15 minutes in each of 3 mutually perpendicular + No electrical discontinuity greater than
Vibration test directions . Both mating halves should be rigidly fixed 1 microsecond.

so as not to contribute to the relative motion of one
contact against another . The method of fixturing
should be detailed in the test report)

+ ALLCR=20mQ Max.(Final)

Mechanical shock

250 G (Ultra-book) and 285 G (Tablet) at 2m Sec
half sine on all six axis

+ No electrical discontinuity greater

than 1 microsecond
+ /A LLCR=20m(2 Max.(Final)
+ No physical damage

Insertion/Removal Force

Insertion Force-20 N (2.04 kgf) Max. Removal
Force-Typical 20 N, 25 N (2.55 kgf) Max.
EIA-364-13

+ No evidence of physical damage

Durability (precondition)

EIA-364-09
Perform 5 unplug /plug cycles if the application
requires up to 25 over the life of the connector ,
20 cycles if the application requires 26-200;

+ No evidence of physical damage

Optionl:Repeat insertion the Card to the connector and

extraction Card from the connector for 25
cycles(Au:30u”Max).

Durability + Option2 .:Repeat insertion the Card to the connector and . ALLCR=20mQ Max.(Final)
extraction Card from the connector for 60
cycles(Au:30u”Min).
EIA-364-09

Reseating + Manually unplug/plug the connector or socket perform + No evidence of physical damage

3 cycles

LOTES CO., LTD
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PRODUCT SPECIFICATION REV_ | ECNNo.

1C SN14***
ENVIRONMENTAL PERFORMANCE

Test item

Test condition Requirements

Cyclic temperature

+ ETIA-364-31 method III without conditioning, initial
measurements, cold shock and vibration.
(Except cycle the connector or socket between 25°C+3C + Contact resistance:
at 80% + 3% RH and 65°C+3°C  at 50% + 3% RH . Ramp ALLCR=20mQ Max.
times should be 0.5 hour and dwell times should be 1.0 hour. |« [nsulation resistance:500MQ Min.

&Humidity Dwell times start when the temperature and humidity
have stabilized within the specified levels. Perform 24 * No physical damage.
such cycles.)
+ EIA-364-31
+ EIA-364-32,method A,test condition I,test duration A-4 .
Cold extreme :-55°C+0/-5C » Contact resistance: .
Thermal shock Hot extreme :85°C+3/-0C ALLCR=20m(2 Max.(Final)
each temperature dwell 2 hour, perform 10 cycles in |- No physical damage.
mated condition.
) ) ) + Contact resistance:
Salt spray + Subject the connector to 5% salt-solution concentration at ALLCR=20m® Max .(Final)

35°C for 48 hours. + No physical damage.

Temperature life

) + Contact resistance:
+ Mate PCB module and subjectto  105+2°C for 120 hours ALLCR=20mQ Max.(Final)

EIA-364-17 + No physical damage.

Temperature life
(preconditioning)

i + Contact resistance:
« Mate PCB module and subject to 105+£2°C for 72 hours ALLCR=20mQ Max.(Final)

EIA 364-17 method A, using table 9 for reference .
+ No physical damage.

Resistance to Reflow
Soldering Heat

« Test connector on PCB  « Pre-Heat :100~150°C

+ Heat :210°C + Heat Peak : 260+/-5°C,10+/-1s * No physical damage

Solder ability

+ Solder Temperature :245+5°C

. . o 3
. Solder fime - 340 55 Wet solder coverage: 95% Min.

Rework temperature

+ 350°C,3-5seconds for “solder iron-Max.”, temperature of

component by rework process. * No Damage

Mixed flowing gas

» EIA-364-65, Environmental Class — ITA .

* For 7days, Connectors should be mated during this portion
of the test. Total Mixed flowing gas exposure 168 hours , )
include unmated exposure 112 hours and mated exposure | © Contact resistance:

56 hours. ALLCR=20mQ Max. (Final )

No discontinuations of microsecond
or longer duration

Thermal disturbance

+ Cycle the mated connector between 15°C+3°C and 85C+3°C,
as measured on the part. Ramps should be a minimum of 2°C | * No evidence of physical damage
per minute, and dwell times should insure that the contacts

L X + Contact resistance:
reach the temperature extremes(a minimum of 5 minutes).

LOTES CO., LTD

Humidity is not controlled. Perform 10 such cycles. ALLCR=20mQ Max. (Final )
TITLE:
M.2 CONNECTOR
DOCUMENT No: REV: PAGE:
SP-APCI10018 1C 30F5

APPROVED BY: |CHECKED BY: | WRITTEN BY:
Barney Vito TAN ZHI WU




REV ECN No.

PRODUCT SPECIFICATION

1C SN14***

LOTES RECOMMENDED LEAD FREE SMT TEMPERATURE PROFILE
Suggestion : In SMT process , the thickness of solder paste is 0.13mm minimum
- 10 {Seconds)

| Peak Temp.:260°C+5C
Solder Temp. 250°C

Solder Melting Temp.:21/70

20~40 (Seconds)

‘ — o

60~150 (Seconds)

-

Fre—Heat Temp.:150°C~200°C

~ 80~120 (Seconds) _‘

PACKAGE
All parts shall be packaged and packed to protect against physical damage, corrosion and deterioration during shipment and

storage.
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REV ECN No.
PRODUCT SPECIFICATION - o
Test conditions
The tests shall be carried out under the conditions as the referring.0
(1).Temperature:15~35°C..
(2).Humidity: 45~75%
Test Sequence:
Test or Examination Test Group
A B C D E F
Examination of Product 1,8 1,10 1,10 1,10 1,4
Low Level Contact Resistance 2,5,7 2,5,71.9 2,5,1.9 2,0,9
Dielectric Withstanding Voltage 2
Insulation Resistance 3
Temperature versus current 2
Vibration 6
Mechanical shock 8
Insertion/Removal Force 35,8
Durability (precondition) 3 3 3
Durability 4,7
Thermal Shock 4
Cyclic temperature(Humidity)
Mixed flowing gas
Reseating 6 &
Thermal disturbance
Temperature life 4
Temperature life (Preconditioning) 4
Specimen quantity (pcs) 5 5 5 5 5 5
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page 1-1
GL-P-027-005

PRODUCT RELIABILITY TEST REPORT

ReportNo:GL-SZ20130315-01

product:0.5Pitch M. 2 H2.3 Mkey
Part NO:APCI0146-PO0%
Test Object:Product Reliability Test
Sample Quantity:35PCS
Test Environment:20°C  52%RH
Date of Test:2013-03-1872013-03-29

Prepared By: AHX{
Checked By:#t:3f
Approved By: AZE#

Test Result Summary:

Qualification Group Pass / Fail Comments
groupA Qualified
groupB Qualified
groupC Qualified
groupD Qualified
groupE Qualified
groupF Qualified
groupG Qualified




LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
1. Testing Sequence:
. Test Group
Test or Examination 1 > 3 4 5 5
Examination of Product 1,8 1,10 1,8 1,10 1,7 1,4
Low Level Contact Resistance 2,57 2,5,7,9 2,57 2,6,9 2,46
Dielectric Withstanding Voltage 2
Insulation Resistance 3
Temperature Versus Current
Vibration 6
Mechanical shock 5
Insertion/Removal Force 3,58
Durability (Precondition) 3 3 3 3
Durability 4,7
Thermal Shock 4
Cyclic Temperature(Humidity) 6
Reseating 6 8
Thermal Disturbance
Temperature Life 4
Temperature Life (Preconditioning) 4
Specimen Quantity (pcs) 5 5 5 5 5 5
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LOTES

PRODUCT RELIABILITY

TEST REPORT

Report No. GL-SZ20130315-01

2. Test Item & Condition & Requirements

GL-P-027-005

Test item

Test condition

Requirements

Examination of

product Visual inspection No physical damage
Low Level EIA-364-23
C\Zn ta;c Mate connectors: apply a current of Initial 55mQ Max
. 10mA(Max) at open circuit voltage of Final ALLCR =20mQ Max
Resistance
20mVvoltage(Max)
Insulation EIA-364-21
| Applying 500VDC for one minute between 500MQ Min
Resistance .
adjacent contacts of unmated connectors
. . EIA-364-20
Dielectric .
. . Measured by applying 300VAC for one | No breakdown or flash Current
Withstanding : . _
minute between adjacent contacts of leakage: 0.5 Ma
Voltage .
unmated connector assemblies.
EIA-364-70 Method 2
Temperature The temperature rise above ambient shall No physical damage
Versus Current not exceed 30°C .the ambient condition is A\T=30CMax
still air at 25°C.
EIA-364-28

Test condition VII,test condition letter D( 15
minutes in each of 3 mutually
perpendicular directions . Both mating

No electrical discontinuity
greater than 1

Vibration halves'should be rigidly fixed soasnotto | oo cond. ALLCR=20me
contribute to the relative motion of one M :
. ax.(Final)
contact against another . The method of
fixturing should be detailed in the test
report)
No electrical discontinuity
. 250 G (Ultra-book) and 285 G (Tablet) at reater than 1 microsecond,
Mechanical Shock 2m Sec half sine on all six axis gALLCR=2OmQ Max.(Final)
No physical damage
EIA-364-13
Insertion/Removal Insertion Force-20 N (2.04 kgf) max No evidence of physical
Force Removal Force-Typical 20 N, 25 N (2.55 damage
kgf) max
EIA-364-09
Durability Pe'rfo'rm > unplug plug cycles if the' No evidence of physical
(Precondition) application requires up to 25 over the life damage

of the connector ,20 cycles if the
application requires 26-200

Page 2 of 23




LOTES

PRODUCT RELIABILITY

TEST REPORT

Report No. GL-SZ20130315-01

GL-P-027-005

Test item Test condition Requirements
EIA-364-09
Optionl:Repeat insertion the Card to the
connector and extraction Card from the
10 Durability connector for 25cycles(Au:30u'max). ALLCR=20mS Max.(Final)
Option2:Repeat insertion the Card to the
connector and extraction Card from the
connector for 60 cycles(Au:30u'min).
1 Reseating Manually unplug/plug the connector or No evidence of physical
socket perform 3 cycles damage
EIA-364-31
method III without conditioning,initial
measurements,cold shock and
vibration.(Except cycle the connector or Contact
Cyclic socket between 25°C+3°C at 80% =+ 3% resistance: /ALLCR=20mQ
12| Temperature & RH and 65°C+3°C at 50% + 3% RH . Max. Insulation
Humidity Ramp times should be 0.5 hour and dwell resistance:500MQMin. No
times should be 1.0 hour . Dwell times start physical damage.
when the temperature and humidity have
stabilized within the specified
levels.Perform 24 such cycles.)
EIA-364-32
method A,test conditiorg Ltest dc}lration A-4 Contact
13| Thermal Shock Cold extreme :_505 C+0/-5C,Hot resistance: /A\LLCR=20mQ
extreme :85 C+3/-0 C.Each temperature Max. No physical damage
dwell 2 hour, perform 10 cycles in mated ' '
condition.
14 Salt Spray Subject the cgnnector :0 5% salt-solution resistancefzrﬁi%R=2 0mo
concentration at 35 C for 48 hours. Max . No phvsical d
ax . No physical damage.
EIA-364-17 Contact
15 | Temperature Life | Mate PCB module and subject to 105+2°C resistance: A LLCR=20mQ
for 120hours Max. No physical damage
EIA 364-17 Contact
16 Temperature Life | Mate PCB module and subject to 105+2°C resistance: ALLCR=20mQ
(Preconditioning) for 72hours method A,using table 9 for Max.(Final) No physical
reference damage
Resistance to Test connector on PCB  + Pre-
17 | Reflow Soldering | Heat :100~150°C Heat : 210°C Heat Peak : No physical damage
Heat 260+/-5°C,10+/-1s
18 Solder Ability Solder Temperature :245+5 C Solder time : Wet solder coverage: 95%Min

3+0.5s

Page 3 of 23




LOTES

PRODUCT RELIABILITY

TEST REPORT

Report No. GL-SZ20130315-01

GL-P-027-005

Test item Test condition Requirements
Rework 350°C,3-5seconds for “solder iron-
19 Max”,temperature of component by rework No Damage
Temperature
process.
Cycle the mated connector between
15°C+3°C and 85°C+3°C, as measured on
the part. Ramps should be a minimum of No evidence of physical
21 Thermal 2°C per minute, and dwell times should ~ damage Contact
Disturbance insure that the contacts reach the resistance: A LLCR=20mQ

temperature extremes(a minimum of 5
minutes). Humidity is not controlled.
Perform 10 such cycles.

max. (Final )

Page 4 of 23




LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
3. Testing Result:
Group A:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 LLCR 35.72 36.25 31.19 33.63 31.20 | mQ | Pass
3 | Durability(Precondition) | Normal | Normal | Normal | Normal | Normal / Pass
4 Temperature life Normal | Normal | Normal | Normal | Normal / Pass
5 LLCR 38.18 35.38 34.61 39.45 37.06 | mQ | Pass
ALLCR 9.94 5.86 5.67 8.61 8.85 m() | Pass
6 Reseating Normal | Normal | Normal | Normal | Normal / Pass
7 LLCR 35.69 34.38 32.41 35.43 3472 | mQ | Pass
ALLCR 8.60 7.18 5.69 6.84 8.61 m{) | Pass
8 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
Group B:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 LLCR 35.44 38.95 30.91 33.34 30.92 | mQ | Pass
3 | Durability(Precondition) | Normal | Normal | Normal | Normal | Normal / Pass
4 Thermal Shock Normal | Normal | Normal | Normal | Normal / Pass
5 LLCR 38.47 34.37 36.34 39.75 37.35 | mQ | Pass
ALLCR 10.52 8.90 8.51 9.19 943 | mQ | Pass
6 Cyclic Tem'pe'rature & Normal | Normal | Normal | Normal | Normal / Pass
Humidity
7 LLCR 35.65 36.95 33.72 35.94 3523 | mQ | Pass
ALLCR 9.39 9.34 8.21 7.63 10.95 | mQ | Pass
8 Reseating Normal | Normal | Normal | Normal | Normal / Pass
9 LLCR 35.36 36.42 33.19 35.80 3510 | mQ | Pass
ALLCR 9.25 9.48 7.68 7.50 10.42 | mQ | Pass
10| Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass

Page 5 of 23




LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
Group C
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 LLCR 35.26 33.01 33.84 31.91 31.77 | mQ | Pass
3 | Durability(Precondition) | Normal | Normal | Normal | Normal | Normal / Pass
4 Tempera't ure .hfe Normal | Normal | Normal | Normal | Normal / Pass
(preconditioning)
5 LLCR 36.03 33.88 34.81 34.56 3430 | mQ | Pass
ALLCR 4.74 7.64 5.92 4.28 4.55 mQ | Pass
6 Vibration Normal | Normal | Normal | Normal | Normal / Pass
7 LLCR 36.48 36.43 35.08 38.64 3523 | mQ | Pass
ALLCR 3.51 8.04 5.69 8.07 5.04 mQ | Pass
8 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
Group D:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 LLCR 33.21 33.22 36.20 31.24 30.28 | mQ | Pass
3 Insertion force 1.42 1.43 1.40 1.38 1.31 kgt | Pass
Removal Force 0.48 0.53 0.55 0.54 0.49 kgt | Pass
4 Durability Normal | Normal | Normal | Normal | Normal / Pass
5 Insertion force 1.33 1.39 1.36 1.40 1.43 kgt | Pass
Removal Force 0.51 0.50 0.46 0.51 0.52 kgt | Pass
6 LLCR 32.45 31.81 38.24 31.85 32.55 m() | Pass
ALLCR 2.36 4.14 2.69 1.35 2.48 mQ | Pass
7 Durability Normal | Normal | Normal | Normal | Normal / Pass
3 Insertion force 1.23 1.28 1.23 1.29 1.30 kgt | Pass
Removal Force 0.58 0.49 0.42 0.52 0.56 kgt | Pass
9 LLCR 32.71 32.15 37.39 31.04 31.52 | mQ | Pass
ALLCR 4.67 4.26 2.92 3.25 2.68 m() | Pass
10| Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
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LOTES

PRODUCT RELIABILITY
TEST REPORT

Report No. GL-SZ20130315-01 GL-P-027-005
Group E:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 LLCR 38.42 31.80 33.98 32.75 31.99 | mQ | Pass
3 | Durability(Precondition) | Normal | Normal | Normal | Normal | Normal / Pass
4 LLCR 49.75 31.21 34.81 34.63 33.62 | mQ | Pass
ALLCR 11.33 1.58 3.27 4.23 3.34 mQ | Pass
5 Mechanical Shock Normal | Normal | Normal | Normal | Normal / Pass
6 LLCR 41.13 31.99 38.57 32.69 32.89 | mQ | Pass
ALLCR 4.62 3.14 6.47 3.78 3.20 mQ | Pass
7 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
Group F:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 Dielectric Withstanding Normal | Normal | Normal | Normal | Normal Pass
Voltage
3 | Insulation Resistance Normal | Normal | Normal | Normal | Normal / Pass
4 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
Group G:
Examination step/ item | Sample 1 | Sample 2 | Sample 3 | Sample 4 | Sample 5 | Unit | Pass/fail
1 | Examination of Product | Normal | Normal | Normal | Normal | Normal / Pass
2 Temperature Versus Normal | Normal | Normal | Normal | Normal / Pass
Current
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
4. The LLCR as follow(Unit :m):
Group A:
Initial
No. 1-1 1-2 1-3 14 1-5
1 28.81 27.02 24.13 28.59 23.43
2 33.85 34.02 25.00 29.64 31.20
3 31.10 30.14 31.19 28.12 26.60
4 29.53 33.56 29.13 28.72 27.24
5 31.97 31.74 24.54 29.85 28.59
6 27.28 28.67 26.45 30.61 28.59
7 26.43 29.53 27.46 29.64 27.40
8 26.59 28.79 26.60 28.72 25.73
9 25.56 28.18 26.48 29.87 25.36
10 35.72 34.17 26.90 33.63 28.13
11 27.62 31.05 29.70 30.70 25.26
12 26.37 28.92 25.81 27.72 27.03
13 26.39 32.42 26.54 30.20 26.19
14 30.63 36.25 27.83 30.82 28.02
15 26.80 30.86 28.95 30.84 27.91
16 27.10 31.06 26.82 29.65 27.37
17 29.32 28.25 27.69 29.36 29.47
18 30.02 31.76 30.56 29.84 24.67
Max 35.72 36.25 31.19 33.63 31.20
Min 25.56 27.02 24.13 27.72 23.43
Aver 28.95 30.91 27.32 29.80 27.12
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Temperature ALLCR(After Temperature)
' 1-1 1-2 1-3 1-4 1-5 1-1 1-2 1-3 1-4 1-5
1 29.76 28.18 26.78 33.28 26.09 0.95 1.16 2.65 4.69 2.66
2 31.89 28.80 26.75 31.75 37.06 1.97 5.22 1.75 2.12 5.85
3 32.44 31.13 30.38 31.10 31.64 1.34 1.00 0.81 2.98 5.04
4 32.12 30.70 32.68 36.92 32.09 2.59 2.86 3.55 8.20 4.85
5 32.72 29.76 30.21 35.63 31.27 0.75 1.98 5.67 5.78 2.69
6 34.08 30.93 32.07 36.80 31.85 6.80 2.27 5.62 6.20 3.26
7 34.68 30.24 29.75 34.06 34.92 8.25 0.71 2.29 4.42 7.53
8 33.86 31.28 28.21 34.09 33.72 7.27 2.49 1.61 5.37 7.99
9 27.22 27.38 30.91 33.85 30.11 1.66 0.81 4.44 3.98 4.75
10 38.18 30.63 28.62 34.63 34.94 2.46 3.54 1.72 1.01 6.81
11 28.83 31.79 31.50 33.05 31.23 1.22 0.73 1.80 2.35 5.97
12 32.31 28.79 29.95 32.45 30.28 5.93 0.13 4.14 4.73 3.25
13 34.84 31.75 31.27 37.45 32.75 8.46 0.67 4.73 7.25 6.56
14 32.87 30.39 31.32 36.01 36.86 2.24 5.86 3.49 5.19 8.85
15 36.74 29.51 32.61 39.45 31.72 9.94 1.36 3.66 8.61 3.81
16 36.68 31.95 30.74 36.22 34.84 9.58 0.88 3.92 6.57 7.47
17 32.33 30.15 33.31 33.86 32.81 3.01 1.90 5.63 4.51 3.34
18 34.82 35.38 34.61 34.81 32.80 4.81 3.62 4.05 4.97 8.13
Max | 38.18 35.38 34.61 39.45 37.06 9.94 5.86 5.67 8.61 8.85
Min | 27.22 27.38 26.75 31.10 26.09 0.75 0.13 0.81 1.01 2.66
Aver | 33.13 30.48 30.65 34.74 32.61 4.40 2.07 3.42 4.94 5.49
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Reaseating ALLCR(After Reaseating)
' 1-1 1-2 1-3 1-4 1-5 1-1 1-2 1-3 1-4 1-5
1 32.44 27.27 29.82 35.43 29.24 3.63 0.25 5.69 6.84 5.81
2 29.27 26.84 25.18 32.57 29.44 4.59 7.18 0.18 2.93 1.76
3 27.53 26.66 29.72 27.50 29.59 3.57 3.47 1.47 0.62 2.99
4 29.50 29.93 29.28 30.87 27.48 0.04 3.63 0.15 2.15 0.25
5 30.14 29.10 29.33 32.41 29.38 1.83 2.63 4.79 2.56 0.80
6 34.28 30.28 29.13 31.58 31.43 7.00 1.61 2.68 0.97 2.84
7 34.27 31.28 31.77 32.94 33.62 7.83 1.75 431 3.31 6.22
8 33.82 30.35 29.03 33.47 28.53 7.23 1.56 2.43 4.75 2.79
9 27.69 28.79 31.31 34.07 27.76 2.14 0.60 4.83 4.20 241
10 31.14 32.29 29.68 31.39 28.61 4.58 1.88 2.78 2.24 0.48
11 31.59 30.57 29.46 30.27 29.65 3.97 0.48 0.24 0.43 4.39
12 32.52 30.64 29.71 31.17 30.10 6.15 1.72 3.89 3.45 3.07
13 34.98 34.38 32.03 32.24 29.47 8.60 1.96 5.50 2.04 3.28
14 31.42 32.63 29.01 31.47 30.80 0.79 3.62 1.18 0.66 2.78
15 32.80 32.36 32.18 32.19 30.51 5.99 1.50 3.23 1.35 2.60
16 34.62 32.91 31.25 31.36 34.72 7.52 1.85 4.43 1.72 7.35
17 30.78 32.00 31.43 30.74 30.19 1.46 3.75 3.75 1.38 0.72
18 35.69 32.69 32.41 32.63 33.28 5.68 0.93 1.85 2.78 8.61
Max | 35.69 34.38 32.41 35.43 34.72 8.60 7.18 5.69 6.84 8.61
Min | 27.53 26.66 25.18 27.50 27.48 0.04 0.25 0.15 0.43 0.25
Aver | 31.92 30.61 30.10 31.90 30.21 4.59 2.24 2.96 2.47 3.29
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
Group B:
Initial

No. 2-1 22 2-3 2-4 25
1 27.02 26.49 2385 2830 2315
2 33.57 33.74 24.72 29.35 30.92
3 30.82 29.85 3091 2784 2632
4 29.25 33.28 28.85 28.44 26.96
5 31.69 38.95 2426 2956 2830
6 27.00 2838 26.17 30.33 2830
7 26.15 29.25 27.18 29.35 2711
8 2631 2851 2632 28.44 2545
9 2528 27.90 26.20 29.59 25.08
10 35.44 33.89 26.62 33.34 2785
11 2733 30.77 29.42 3041 24.98
12 26.09 28.64 2553 2744 26.75
13 26.10 32.14 26.26 29.91 2591
14 30.35 35.97 2754 30.54 2773
15 2652 30.58 28.67 30.56 27.63
16 2681 30.78 26.54 2936 27.09
17 30.16 28.86 2825 26.97 2820
18 28.07 30.55 2551 2826 2227
Max 35.44 38.95 3091 33.34 30.92
Min 2528 26.49 2385 26.97 2227
Aver 28.55 31.03 26.82 2933 26.67
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Thermal Shock ALLCR(After Thermal Shock)
' 2-1 2-2 2-3 2-4 2-5 2-1 2-2 2-3 2-4 2-5
1 30.05 28.48 27.08 33.57 26.39 3.03 1.99 3.23 5.27 3.24
2 32.18 29.09 27.04 32.05 37.35 1.39 4.65 2.33 2.70 6.43
3 32.73 31.43 30.68 31.39 31.94 1.92 1.58 0.24 3.55 5.62
4 32.42 31.00 32.98 37.21 32.38 3.17 2.28 4.13 8.78 5.43
5 33.02 30.05 30.51 35.93 31.57 1.33 8.90 6.25 6.36 3.26
6 34.38 31.23 32.36 37.10 32.15 7.38 2.84 6.20 6.77 3.84
7 34.98 30.54 30.05 34.35 35.22 8.83 1.29 2.87 5.00 8.10
8 34.16 31.58 28.51 34.39 34.02 7.85 3.07 2.19 5.95 8.57
9 27.52 27.67 31.21 34.15 30.40 2.24 0.23 5.01 4.56 5.33
10 38.47 30.92 28.92 34.93 35.23 3.04 2.97 2.30 1.58 7.39
11 29.13 32.08 31.80 33.34 31.52 1.79 1.31 2.38 2.93 6.55
12 32.60 29.08 30.25 32.74 30.57 6.51 0.45 4.72 5.30 3.82
13 35.14 32.04 31.57 37.75 33.05 9.03 0.10 5.31 7.83 7.14
14 33.17 30.68 31.61 36.30 37.16 2.82 5.29 4.07 5.77 9.43
15 37.04 29.80 32.91 39.75 32.01 10.52 0.78 4.24 9.19 4.38
16 36.98 32.24 31.03 36.51 35.14 10.16 1.46 4.50 7.15 8.05
17 33.63 32.70 36.34 34.22 32.70 3.47 3.84 8.09 7.25 4.51
18 36.29 34.37 34.02 35.75 31.24 8.22 3.82 8.51 7.49 8.97
Max | 38.47 34.37 36.34 39.75 37.35 10.52 8.90 8.51 9.19 9.43
Min | 27.52 27.67 27.04 31.39 26.39 1.33 0.10 0.24 1.58 3.24
Aver | 33.55 30.83 31.05 35.08 32.78 5.15 2.60 4.25 5.75 6.11
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Cyclic temperature ALLCR(After Cyclic temperature)
' 2-1 2-2 2-3 2-4 2-5 2-1 2-2 2-3 2-4 2-5

32.94 27.77 30.33 35.94 29.75 5.92 1.29 6.48 7.63 6.60

29.78 27.34 25.69 33.08 29.95 3.80 6.39 0.97 3.72 0.97

28.04 27.17 30.23 28.01 30.10 2.78 2.68 0.68 0.17 3.78

30.00 30.44 29.79 31.38 27.99 0.75 2.84 0.94 2.94 1.04

30.65 29.61 29.84 32.92 29.89 1.04 9.34 5.58 3.35 1.59

34.79 30.78 29.64 32.09 31.94 7.79 2.40 3.47 1.76 3.63

34.77 31.79 32.28 33.45 34.13 8.62 2.54 5.10 4.10 7.01

34.33 30.85 29.54 33.98 29.03 8.02 2.35 3.22 5.54 3.58

28.20 29.30 31.82 34.58 28.27 2.93 1.39 5.62 4.99 3.20

31.65 32.80 30.19 31.89 29.12 3.79 1.09 3.57 1.45 1.27

32.10 31.08 29.97 30.77 30.16 4.76 0.31 0.55 0.36 5.18

33.03 31.15 30.21 31.68 30.61 6.94 2.51 4.68 4.24 3.86

35.49 34.89 32.54 32.74 29.98 9.39 2.75 6.29 2.83 4.07

31.93 33.14 29.51 31.98 31.31 1.58 2.83 1.97 1.45 3.57

33.30 32.87 32.69 32.70 31.02 6.78 2.29 4.02 2.14 3.39

35.12 33.42 31.75 31.87 35.23 8.31 2.64 5.22 2.51 8.14

32.10 33.04 32.50 32.38 30.86 1.95 4.18 4.25 5.40 2.67

[t [ [ [t |t [t [ |
olglaln|mlw|lo—|[o|C|RN N IWIN =

35.65 36.95 33.72 33.54 33.22 7.57 6.40 8.21 5.28 10.95

Max | 35.65 36.95 33.72 35.94 35.23 9.39 9.34 8.21 7.63 10.95

Min | 28.04 27.17 25.69 28.01 27.99 0.75 0.31 0.55 0.17 0.97

Aver | 32.44 31.35 30.68 32.50 30.70 5.15 3.12 3.93 3.33 4.14
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Reaseating ALLCR(After Reaseating)
' 2-1 2-2 2-3 2-4 2-5 2-1 2-2 2-3 2-4 2-5
1 32.81 27.64 30.20 35.80 29.62 5.79 1.15 6.35 7.50 6.47
2 29.64 27.21 25.56 32.94 29.82 3.93 6.53 0.84 3.59 1.10
3 27.90 27.04 30.10 27.88 29.97 2.91 2.82 0.81 0.04 3.65
4 29.87 30.31 29.65 31.25 27.86 0.62 2.97 0.81 2.81 0.90
5 30.52 29.48 29.71 32.79 29.76 1.17 9.48 5.44 3.22 1.45
6 34.66 30.65 29.50 31.95 31.81 7.66 2.27 3.34 1.63 3.50
7 34.64 31.66 32.15 33.32 33.99 8.49 241 4.97 3.97 6.88
8 34.19 30.72 29.41 33.84 28.90 7.89 2.22 3.09 5.41 3.45
9 28.07 29.16 31.68 34.45 28.14 2.79 1.26 5.49 4.86 3.06
10 31.52 32.66 30.06 31.76 28.99 3.92 1.22 3.44 1.58 1.14
11 31.96 30.95 29.84 30.64 30.03 4.63 0.18 0.42 0.23 5.05
12 32.90 31.02 30.08 31.54 30.48 6.81 2.38 4.55 4.11 3.73
13 35.36 34.75 32.41 32.61 29.85 9.25 2.62 6.15 2.70 3.94
14 31.80 33.00 29.38 31.85 31.18 1.45 2.97 1.84 1.31 3.44
15 33.17 32.73 32.56 32.57 30.89 6.65 2.15 3.89 2.01 3.26
16 34.99 33.28 31.62 31.74 35.10 8.18 2.50 5.09 2.37 8.01
17 31.84 32.78 32.23 32.11 30.60 1.68 3.91 3.98 5.14 2.40
18 35.12 36.42 33.19 33.01 32.69 7.04 5.87 7.68 4.75 10.42
Max | 35.36 36.42 33.19 35.80 35.10 9.25 9.48 7.68 7.50 10.42
Min | 27.90 27.04 25.56 27.88 27.86 0.62 0.18 0.42 0.04 0.90
Aver | 32.28 31.19 30.52 32.34 30.54 5.05 3.05 3.79 3.18 3.99
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
Group C:
Initial

No. 3-1 322 3-3 3-4 35
1 28.23 28.17 28.08 29.04 28.26
2 28.17 25.59 31.26 27.80 28.29
3 29.09 25.63 30.41 26.41 27.46
4 28.87 25.91 28.59 26.49 27.41
5 28.66 27.59 28.76 25.68 26.41
6 29.90 28.09 2734 27.84 26.49
7 29.15 28.59 30.57 26.89 27.14
8 30.84 26.16 33.01 26.11 26.46
9 32.56 29.67 33.84 3191 30.13
10 29.59 27.59 2632 31.00 29.41
11 32.59 26.59 28.66 28.13 29.59
12 29.67 27.16 32.34 29.66 27.59
13 31.42 26.29 3137 2877 28.98
14 28.82 28.09 32.80 2851 28.60
15 29.48 28.39 28.01 29.26 29.65
16 34.05 33.01 3134 3132 31.77
17 32.68 29.18 32.63 31.26 30.19
18 35.26 30.54 3271 30.57 28.69
Max 35.26 33.01 33.84 3191 31.77
Min 28.17 25.59 2632 25.68 26.41
Aver 30.50 27.90 30.45 28.70 28.47
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LOTES

PRODUCT RELIABILITY
TEST REPORT

Report No. GL-SZ20130315-01 GL-P-027-005

No After Temperature life ALLCR(After Temperature life)
' 3-1 3-2 3-3 3-4 3-5 3-1 3-2 3-3 3-4 3-5
1 27.77 28.46 28.15 27.88 27.81 0.46 0.30 0.07 1.16 0.44
2 28.42 27.61 30.14 29.02 28.96 0.25 2.01 1.12 1.22 0.67
3 28.82 27.40 28.38 26.98 27.35 0.27 1.77 2.03 0.57 0.11
4 32.33 26.44 28.02 26.18 28.81 3.46 0.52 0.57 0.31 1.40
5 27.15 33.88 29.33 27.19 29.19 1.51 6.29 0.58 1.51 2.78
6 26.49 27.81 29.24 27.09 28.73 3.41 0.27 1.90 0.75 2.24
7 27.16 29.38 27.63 27.10 27.34 2.00 0.79 2.94 0.22 0.20
8 26.65 29.73 27.10 30.39 28.22 4.19 3.57 5.92 4.28 1.76
9 32.76 31.09 28.82 27.98 31.01 0.20 1.42 5.02 3.93 0.88
10 28.97 28.27 30.17 33.77 31.91 0.62 0.68 3.85 2.77 2.50
11 28.82 28.18 28.77 31.40 32.23 3.77 1.60 0.11 3.27 2.64
12 33.95 29.21 27.09 28.41 32.13 4.28 2.04 5.25 1.26 4.55
13 29.54 29.40 32.88 31.48 30.41 1.88 3.11 1.51 2.71 1.43
14 28.53 27.71 30.39 31.13 30.30 0.29 0.38 2.42 2.62 1.70
15 30.31 30.27 32.49 29.63 31.11 0.82 1.88 4.48 0.38 1.46
16 33.13 25.38 34.81 34.56 33.87 0.92 7.64 3.47 3.24 2.10
17 36.03 30.28 32.53 33.50 34.30 3.35 1.10 0.10 2.24 4.11
18 30.52 30.85 32.77 29.68 30.55 4.74 0.31 0.06 0.89 1.86
Max | 36.03 33.88 34.81 34.56 34.30 4.74 7.64 5.92 4.28 4.55
Min | 26.49 25.38 27.09 26.18 27.34 0.20 0.27 0.06 0.22 0.11
Aver | 29.85 28.96 29.93 29.63 30.23 2.02 1.98 2.30 1.85 1.82
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Vibration ALLCR(After Vibration)
) 3-1 3-2 3-3 3-4 3-5 3-1 3-2 3-3 3-4 3-5
1 28.15 28.66 28.82 29.56 28.19 0.09 0.49 0.74 0.53 0.06
2 29.06 28.92 29.61 27.09 27.76 0.89 3.33 1.65 0.71 0.54
3 31.35 28.83 28.91 27.11 30.63 2.26 3.21 1.50 0.69 3.18
4 25.59 25.94 29.63 28.19 29.70 3.29 0.03 1.04 1.71 2.28
5 25.16 33.80 32.15 27.76 28.80 3.51 6.21 3.40 2.08 2.39
6 31.42 35.53 28.79 33.01 29.56 1.52 7.44 1.45 5.17 3.07
7 28.49 33.95 28.06 29.70 29.52 0.66 5.36 2.51 2.81 2.38
8 28.84 34.20 28.32 28.80 29.24 2.00 8.04 4.69 2.69 2.78
9 34.14 34.31 30.81 29.56 29.10 1.58 4.65 3.03 2.35 1.03
10 31.30 31.86 32.01 32.01 33.76 1.71 4.27 5.69 1.01 4.36
11 33.96 31.16 33.76 32.16 31.91 1.37 4.57 5.10 4.04 2.32
12 33.13 31.26 32.12 30.70 31.41 3.47 4.10 0.22 1.04 3.82
13 28.09 28.54 29.51 31.55 30.31 3.33 2.25 1.86 2.78 1.33
14 29.12 29.28 29.32 31.90 31.02 0.30 1.19 3.48 3.39 2.43
15 30.94 32.41 30.62 33.76 31.13 1.46 4.02 2.61 4.51 1.48
16 33.65 31.43 34.67 33.81 32.88 0.40 1.59 3.33 2.49 1.12
17 32.82 31.15 35.08 32.69 35.23 0.13 1.97 2.46 1.43 5.04
18 36.48 36.43 29.66 38.64 30.25 1.22 5.89 3.05 8.07 1.56
Max | 36.48 36.43 35.08 38.64 35.23 3.51 8.04 5.69 8.07 5.04
Min | 25.16 25.94 28.06 27.09 27.76 0.09 0.03 0.22 0.53 0.06
Aver | 30.65 31.54 30.66 31.00 30.58 1.62 3.81 2.66 2.64 2.29
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
Group D:
Initial

No. 1-1 12 13 1-4 1-5
1 26.33 26.14 26.55 26.91 26.29
2 27.28 27.50 25.95 2721 25.44
3 2572 28.51 29.64 25.88 25.91
4 2538 27.11 27.24 27.41 26.96
5 25.79 2520 2777 2634 26.29
6 24.73 29.00 27.45 26.41 2621
7 25.83 27.58 27.05 25.69 28.68
8 27.82 28.11 28.74 27.46 27.46
9 31.53 28.98 29.34 29.92 29.87
10 31.53 32.29 34.09 31.24 29.24
11 3321 27.97 30.72 30.69 26.99
12 32.71 29.12 31.92 30.42 29.99
13 30.66 24.96 2838 29.94 26.49
14 29.98 26.55 2774 3121 26.15
15 28.48 27.84 30.35 28.99 27.48
16 30.18 2821 30.73 30.49 29.34
17 29.35 29.92 2938 29.33 28.63
18 26.58 33.22 36.20 26.95 30.28
Max 3321 33.22 36.20 31.24 30.28
Min 24.73 24.96 25.95 25.69 25.44
Aver 28.51 28.23 29.40 28.47 27.65
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LOTES

PRODUCT RELIABILITY

TEST REPORT

Report No. GL-SZ20130315-01

GL-P-027-005

z
e

After Temperature

ALLCR(After Temperature)

1-1 1-2 1-3 1-4 1-5 1-1 1-2 1-3 1-4 1-5

1 26.64 25.22 28.11 27.05 26.74 0.31 0.91 1.56 0.13 0.45
2 27.85 27.29 26.41 28.03 25.57 0.57 0.22 0.46 0.82 0.13
3 26.59 27.45 29.54 26.79 25.99 0.87 1.06 0.10 0.91 0.08
4 27.16 27.42 28.59 26.97 25.65 1.77 0.31 1.35 0.44 1.31
5 2791 26.99 28.41 26.11 25.08 2.12 1.79 0.64 0.23 1.21
6 26.06 29.42 27.39 25.25 25.36 1.33 0.43 0.05 1.15 0.85
7 26.53 28.32 27.11 27.04 27.26 0.71 0.73 0.06 1.35 1.42
8 28.41 27.95 29.10 27.10 26.97 0.59 0.16 0.35 0.36 0.49
9 30.76 30.33 29.96 30.47 28.90 0.77 1.35 0.62 0.55 0.97
10 32.45 31.81 31.40 31.85 29.26 0.91 0.48 2.69 0.61 0.03
11 31.01 28.55 30.40 30.30 28.37 2.20 0.58 0.31 0.39 1.38
12 31.84 30.12 31.29 29.44 30.76 0.87 1.01 0.63 0.99 0.77
13 31.32 27.40 28.71 31.07 26.89 0.66 2.44 0.33 1.13 0.40
14 32.35 27.12 28.42 31.33 28.23 2.36 0.57 0.69 0.12 2.08
15 29.19 28.17 29.62 28.39 29.96 0.72 0.33 0.73 0.61 2.48
16 31.04 30.03 31.74 29.72 29.73 0.86 1.82 1.01 0.77 0.40
17 30.79 30.59 29.94 28.13 29.09 1.44 0.67 0.56 1.20 0.46
18 28.23 29.08 38.24 27.39 32.55 1.65 4.14 2.04 0.44 2.27
Max | 32.45 31.81 38.24 31.85 32.55 2.36 4.14 2.69 1.35 2.48
Min | 26.06 25.22 26.41 25.25 25.08 0.31 0.16 0.05 0.12 0.03
Aver | 29.23 28.51 29.69 28.47 2791 1.15 1.06 0.79 0.68 0.95
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LOTES

PRODUCT RELIABILITY

TEST REPORT
Report No. GL-SZ20130315-01

GL-P-027-005

No After Reaseating ALLCR(After Reaseating)
) 1-1 1-2 1-3 1-4 1-5 1-1 1-2 1-3 1-4 1-5
1 27.13 26.82 27.41 27.56 27.16 0.80 0.68 0.87 0.65 0.88
2 28.96 27.42 28.04 27.37 27.59 1.68 0.08 2.09 0.15 2.16
3 27.49 28.13 27.41 27.54 25.38 1.77 0.38 2.22 1.66 0.54
4 26.90 27.12 28.09 27.24 26.41 1.51 0.01 0.86 0.18 0.55
5 27.40 28.16 27.46 26.56 27.54 1.61 2.96 0.31 0.22 1.25
6 28.51 28.74 28.08 26.41 27.41 3.79 0.26 0.63 0.00 1.20
7 27.65 30.34 29.96 27.54 26.31 1.83 2.76 2.92 1.86 2.37
8 28.82 27.42 29.14 27.37 27.16 1.00 0.69 0.39 0.09 0.30
9 31.74 31.92 30.09 30.66 28.59 0.21 2.94 0.75 0.74 1.28
10 32.12 32.15 31.19 31.04 28.79 0.59 0.14 2.90 0.20 0.45
11 31.66 29.80 30.67 30.82 29.08 1.55 1.83 0.04 0.13 2.09
12 32.71 29.74 31.24 28.99 30.39 0.01 0.62 0.69 1.44 0.40
13 31.79 28.57 29.09 30.49 27.71 1.13 3.61 0.72 0.55 1.22
14 32.19 27.59 28.71 30.82 28.32 2.20 1.04 0.98 0.40 2.17
15 29.99 28.41 29.32 28.96 30.16 1.51 0.57 1.04 0.04 2.68
16 30.81 29.90 30.91 30.01 28.94 0.63 1.69 0.18 0.48 0.40
17 28.98 29.75 29.13 26.08 29.85 0.38 0.18 0.25 3.25 1.22
18 31.25 28.96 37.39 28.99 31.52 4.67 4.26 1.19 2.04 1.24
Max | 32.71 32.15 37.39 31.04 31.52 4.67 4.26 2.92 3.25 2.68
Min | 26.90 26.82 27.41 26.08 25.38 0.01 0.01 0.04 0.00 0.30
Aver | 29.78 28.94 29.63 28.58 28.24 1.49 1.37 1.06 0.78 1.24
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
Group E:
Initial

No. 6-1 6-2 63 6-4 6-5
1 27.98 2574 27.80 26.61 25.78
2 28.09 27.29 31.63 2780 28.29
3 29.04 2572 30.22 26.42 2746
4 2887 25.69 2831 2647 2741
5 28.67 25.20 28.60 2543 26.16
6 29.35 25.00 2737 2574 26.12
7 29.39 26.24 30.57 26.89 26.78
g 30.83 26.16 29.06 26.11 26.56
9 34.87 29.66 33.98 31.91 31.08
10 29.64 27.79 31.08 31.00 29.46
1 32.94 26.61 32.23 28.00 2957
12 38.02 2723 32.44 2957 27.59
13 31.48 26.22 3131 28.79 28.98
14 28.96 2778 32.66 28.64 28.60
15 2941 28.39 3031 29.74 29.65
16 33.90 31.80 31.54 32.75 31.99
17 32.62 2736 32.10 31.36 31.04
18 38.42 27.15 2921 25.05 28.61
Max 38.42 31.80 33.98 32.75 31.99
Min 27.98 25.00 2737 25.05 25.78
Aver 31.25 27.06 30.58 2824 28.40
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Durability ALLCR(After Durability)
' 6-1 6-2 6-3 6-4 6-5 6-1 6-2 6-3 6-4 6-5
1 27.77 25.96 28.47 2791 27.67 0.21 0.22 0.68 1.30 1.89
2 28.49 27.61 29.97 29.02 28.51 0.40 0.32 1.66 1.22 0.21
3 28.86 26.90 28.38 26.98 27.07 0.17 1.18 1.84 0.57 0.39
4 32.33 26.44 28.02 26.18 27.59 3.46 0.75 0.29 0.30 0.17
5 27.15 25.76 26.83 27.19 26.69 1.52 0.56 1.76 1.76 0.53
6 26.48 26.08 26.74 26.94 26.23 2.87 0.98 0.64 1.20 0.11
7 27.16 26.94 27.63 27.29 27.31 2.24 0.70 2.94 0.40 0.53
8 26.65 27.17 27.10 27.82 28.22 4.19 1.01 1.96 1.71 1.66
9 32.81 31.21 33.05 31.56 31.01 2.05 1.55 0.93 0.35 0.06
10 28.97 28.27 30.03 31.27 29.43 0.68 0.48 1.05 0.27 0.02
11 38.55 28.18 30.36 28.77 30.48 5.62 1.58 1.86 0.77 0.90
12 38.76 26.72 30.04 30.91 30.93 0.74 0.51 2.40 1.34 3.34
13 29.74 27.00 30.94 28.60 31.61 1.74 0.78 0.36 0.20 2.63
14 28.62 27.51 30.44 28.64 30.30 0.33 0.26 2.23 0.00 1.70
15 30.31 29.79 32.49 32.13 31.87 0.90 1.40 2.18 2.39 2.21
16 36.51 30.52 34.81 34.63 33.62 2.61 1.27 3.27 1.88 1.63
17 35.53 28.72 30.38 30.29 32.80 291 1.37 1.72 1.07 1.76
18 49.75 27.92 31.96 29.28 28.93 11.33 0.77 2.75 4.23 0.32
Max | 49.75 31.21 34.81 34.63 33.62 11.33 1.58 3.27 4.23 3.34
Min | 26.48 25.76 26.74 26.18 26.23 0.17 0.22 0.29 0.00 0.02
Aver | 3191 27.70 29.87 29.19 29.46 2.44 0.87 1.70 1.16 1.12
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LOTES

PRODUCT RELIABILITY
TEST REPORT
Report No. GL-SZ20130315-01 GL-P-027-005
No After Mechanical shock ALLCR(After Mechanical shock)
' 6-1 6-2 6-3 6-4 6-5 6-1 6-2 6-3 6-4 6-5
1 25.21 26.15 28.49 27.44 26.24 2.77 0.41 0.69 0.83 0.46
2 26.56 28.17 29.68 29.14 28.82 1.54 0.88 1.95 1.34 0.52
3 26.04 26.33 28.41 27.60 26.41 3.00 0.61 1.81 1.18 1.05
4 25.63 25.94 27.13 26.45 27.20 3.24 0.25 1.18 0.02 0.22
5 24.97 25.73 27.09 25.38 26.55 3.70 0.53 1.51 0.05 0.39
6 24.74 26.46 27.11 25.69 26.74 4.62 1.37 0.27 0.05 0.62
7 25.90 26.17 28.19 26.70 27.84 3.50 0.07 2.38 0.19 1.05
8 26.41 26.54 27.76 27.54 28.94 4.43 0.38 1.30 1.43 2.38
9 34.09 31.99 33.01 31.34 30.57 0.77 2.33 0.97 0.57 0.51
10 30.79 29.31 29.70 29.52 27.92 1.14 1.52 1.39 1.48 1.54
11 35.65 28.18 28.80 29.24 30.79 2.71 1.57 3.43 1.24 1.21
12 41.13 30.37 29.56 29.18 30.79 3.11 3.14 2.88 0.39 3.20
13 30.97 28.55 29.51 28.39 30.31 0.50 2.33 1.80 0.40 1.33
14 31.62 29.28 29.32 29.25 31.02 2.66 1.51 3.34 0.61 2.43
15 30.93 30.02 30.62 31.34 30.19 1.52 1.63 0.31 1.60 0.54
16 33.17 31.18 34.56 32.68 32.89 0.73 0.62 3.02 0.07 0.90
17 35.27 29.89 38.57 32.69 31.23 2.65 2.54 6.47 1.33 0.19
18 36.18 26.43 31.38 28.83 29.37 2.24 0.72 2.17 3.78 0.76
Max | 41.13 31.99 38.57 32.69 32.89 4.62 3.14 6.47 3.78 3.20
Min | 24.74 25.73 27.09 25.38 26.24 0.50 0.07 0.27 0.02 0.19
Aver | 30.29 28.15 29.94 28.80 29.10 2.49 1.24 2.05 0.92 1.07
Group G:
I=1.5A
sample 1 sample 2 sample 3 sample 4 sample 5
Initial 20.00 19.68 22.33 19.64 20.58
Max 28.88 29.95 32.47 26.64 27.52
ATemp 8.88 10.27 10.14 7.00 6.94
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Sumitomo Chemical Co.,Ltd.

IT-Related Chemicals Research Laboratory n

Properties of Sumikasuper LCP SV6808THF

ASTM Unit SV6808THF
Specific gravity D792 172
Sumitomo
Mold shrinkage rate MD chemical % 0.22
method
TD % 0.91
Tensile Strength D638 100MPa
Elongation 4.30%
Flexural Strength D790 MPa 127
Modulus GPa 9.3
Izod impact strength D256 J/m 590
TDUL 1.82MPa D648 Degree C 270

1. The tool of 64mmX64mmX3mmt was used.
2. The highest temperature at which the test piece does not deform after immersing in a

solder bath for 60 seconds.

* The above physical properties data are just for reference, and are not intended for any

warranty or guaranty on the materials stated in this brochure.

- End of document -
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UL iQ™ for Plastics 1/1 R—=
Component - Plastics E249884
SUMITOMO CHEMICAL COLTD
ELECTRONIC MATERIALS DIV, TOKYO SUMITOMO TWIN BLDG, 27-1 SHINKAWA 2-CHOME, CHUO-KU TOKYO 104-
8260 JP
SV6808THF(r5)

Liquid Crystal Polymer (LCP), "SUMIKASUPER", furnished as pellets
Min Thk Flame RTI RTI RTI
Color (mm) Class HWI HAI Elec Imp Str
NC, BK 0.3 V-0 - - 130 130 130
3.0 V-0 - - 130 130 130
Comparative Tracking Index (CTI): - Inclined Plane Tracking (IPT): -
Dielectric Strength (kV/mm): - Volume Resistivity (10X ohm-cm) : -
High-Voltage Arc Tracking Rate (HVTR): - High Volt, Low Current Arc Resis (D495): -
Dimensional Stability (%): -
(r5) - Virgin and regrind material up to 70% by weight have the same V-0 flammability characteristics. No other
properties have been evaluated for 25% - 70% regrind.

ANSI/UL 94 small-scale test data does not pertain to building materials, furnishings and related contents. ANSI/UL 94 small-scale test data is
intended solely for determining the flammability of plastic materials used in the components and parts of end-product devices and appliances,
where the acceptability of the combination is determined by UL.

Report Date:2012-12-26 “
Last Revised:2012-12-27 ©2013 UL LLC c Us
IEC and ISO Test Methods
Thickness

Test Name Test Method Units Tested (mm) Value
Flammability IEC 60695-11-10 Class (color) 0.3 V-0 (NC, BK)

3.0 V-0 (NC, BK)
Glow-Wire Flammability (GWFI) IEC 60695-2-12 C - -
Glow-Wire Ignition (GWIT) IEC 60695-2-13 C - -
IEC Comparative Tracking Index IEC 60112 Volts (Max) - -
IEC Ball Pressure IEC 60695-10-2 C - -
ISO Heat Deflection (1.80 MPa) ISO 75-2 C - -
ISO Tensile Strength ISO 527-2 MPa - -
ISO Flexural Strength ISO 178 MPa - -
ISO Tensile Impact ISO 8256 kJ/m? - -
ISO Izod Impact ISO 180 kJ/m? - -
ISO Charpy Impact ISO 179-2 kJ/m? - -

©2013 UL LLC
http://iq.ul.com/iq/newiq/List.aspx?ULID=101345864 2013/01/04
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FaAERMA RS 0O 0 X
WAH LEE INDUSTRIAL CORP.

&L E B 436955114
11F, NO. 369, FU-HSING N. ROAD, TAIPEI, 105 TAIWAN, R. O. C.

$EH5(No.) : CE/2015/43413 B2 (Date) : 2015/04/22 A # (Page): 1 of 14

AT B A b HREATIRERAER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) @

1% 4 B ™ (Sample Submitted By) :  SUMITOMO CHEMICAL CO., LTD.
% % #% (Sample Description) :  SUMIKASUPER LCP RESIN
£ 2 A9k (Style/Item No.) :  SUMIKASUPER E6006LMRB & E4008MRB & E6008MRB & E5008LB & E5006LB &

E6807LHFBZ & E6808UHFBZ & E6808LHFBZ & E6007LHFBZ & E6810LHFBZ &
E6810GHFBZ & E6810KHFBZ & E6810MRB & SZ6505HFB & SZ6506HFB & E6809CHFBZ
& E6208LHFBZ & SV6808THFB & SV6808GHFB & SV6807B

W+ B ] (Sample Receiving Date) : 2015/04/16
)X H7 M) (Testing Period) : 2015/04/16 TO 2015/04/22

B E K (Test Requested) @
(1) RIEEP B K » S%RoHS 2011/65/EU Annex 11 354348~ 45+ R ~ B4~ 38B%K  $RWEM . (As specified by
client, with reference to RoHS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample.)

(2) RIEE P £ > %% WIO/TBT i@ 4R G/TBT/N/EU/256 » #:i8] DBP, BBP, DEHP, DIBP. (As specified by client, with
reference to G/TBT/N/EU/256 of WIO/TBT to test DBP, BBP, DEHP, DIBP.)

(3) HMR*AB#H LT —8 . / Please refer to next pages for the other item(s).

B & K (Test Results) FHATFT—H8 (Please refer to next pages).

Chemical Laboratory — Taipei

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

33, Wu Chuan Rd., New Taipei Industrial Park, New Taipei City, Taiwan / £t gL 2206 i 1 HERE 3357
t+886 (02)2299 3279 +886 (02)2299 3237  www.sgs.tw

Member of the SGS Group



SGS

A AR E
Test Report

FILERMNABRR 0O 0 X
WAH LEE INDUSTRIAL CORP.

&L TR FLIL I 369951148
11F, NO. 369, FU-HSING N. ROAD, TAIPEI, 105 TAIWAN, R. O. C.
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AL K (Test Results)

;@) 2X 27 4% (PART NAME)No.1 : 2 & #B4 (BLACK PLASTIC PELLETS)
RHXEAB Bz SR r ik 7 AR 3% (Result)
(Test It ) (Unit) (Method) il
es ems ni e [o] (MDL) No.l
4% / Cadmium (Cd) mg/kg éE%IEc 62321-5: 2013 3%, R 2 n.d.

FTRB TSR EARA]. / With
reference to IEC 62321-5: 2013 and

performed by ICP-AES.

4% / Lead (Pb) mg/kg ﬁﬁﬁ?IEC 62321-5: 20137 &, ARJE 2 n.d.

TRR TR RBEARA]. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

5K / Mercury (Hg) mg/kg |4 #IEC 62321-4: 2013 7%, VARJE 2 n.d.
56 E R TSR EMRAL / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

>~184% / Hexavalent Chromium Cr(VI) mg/kg | %FIEC 62321: 20087% 3%, VAUV-VIS 2 n.d.
). / With reference to IEC
62321: 2008 and performed by UV-
VIS.

% / Antimony (Sb) mg/kg éiﬁ?US EPA 3050B7% &, ARJEFZST 2 n.d.
ROR T AR ARA. / With

reference to US EPA Method 3050B.
Analysis was performed by ICP-AES.

ZA4fb—4%F / Antimony trioxide (Sbhy0 mg/kg |%#US EPA 3050B% &, RRJEZLT - n.d.
3)*** (CAS No.: 1309-64-4) BTG . / With

reference to US EPA Method 3050B.
Analysis was performed by ICP-
AES . #**

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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. S wrl 3k 3 &R A
ARA H %1z AR FERM g (Result)

(Test Items) (Unit) (Method) e

(MDL)
No.1

NIRRT IRAFTH BRI L6y R AR mg/kg |FFIEC 62321: 20087 3%, XAMME 5 n.d.
47 / Hexabromocyclododecane (HBCDD) *ﬁ/@fé%ﬁ%ﬁ?ﬁﬂ. / With reference to
and all major diastereoisomers IEC 62321: 2008 method. Analysis
identified (- HBCDD, 3 - HBCDD, was performed by GC/MS.

v - HBCDD) (CAS No.: 25637-99-4 and
3194-55-6 (134237-51-7, 134237-50-6,
134237-52-8))

MOR—FBELTXFE / BBP (Butyl mg/kg | $#IEC 62321-8 (111/321/CD) » VAR, 50 n.d.
Benzyl phthalate) (CAS No.: 85-68-7) A8 MR/ H ARSI 2. / With

reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.

M E—WE; —THE / DBP (Dibutyl mg/kg |4 IEC 62321-8 (111/321/CD) » &, 50 n.d.
phthalate) (CAS No.: 84-74-2) R AR/ H B EARAIZ . / With

reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.

ME—_FE— (2-z.HkTHK)E / DEHP mg/kg |%FIEC 62321-8 (111/321/CD) » A&, 50 n.d.
(Di- (2-ethylhexyl) phthalate) (CAS AR AT/ H AR 2. / With
No.: 117-81-7) reference to IEC 62321-8

(111/321/CD). Analysis was
performed by GC/MS.

AMAE—_FEHE—_RZTHE / DIBP (Di- mg/kg |%#IEC 62321-8 (111/321/CD) » VA&, 50 n.d.
isobutyl phthalate) (CAS No.: 84-69- AR MR/ H AR 2. / With
5) reference to IEC 62321-8

(111/321/CD). Analysis was
performed by GC/MS.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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EET: $4 83 3% TERF e (Result)
(Test Items) (Unit) (Method) e
(MDL) No.1
AR —_VER—RKXE / DIDP (Di- mg/kg |5 IEC 62321-8 (111/321/CD) » VA&, 50 n.d.
isodecyl phthalate) (CAS No.: 26761- A8 MR/ H AR 2. / With
40-0; 68515-49-1) reference to IEC 62321-8

(111/321/CD). Analysis was
performed by GC/MS.

BMAE—_FEE—R T8 / DINP (Di- mg/kg |%#IEC 62321-8 (111/321/CD) » VA&, 50 n.d.
isononyl phthalate) (CAS No.: 28553- AR MR H AR 2. / With
12-0; 68515-48-0) reference to IEC 62321-8

(111/321/CD). Analysis was
performed by GC/MS.

AR —_ W R —FEFE / DNOP (Di-n- mg/kg |%#IEC 62321-8 (111/321/CD) » VA4, 50 n.d.
octyl phthalate) (CAS No.: 117-84-0) AR MR/ H ARSI 2. / With

reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.

ARORK— W — /%8BS / Di-n-pentyl mg/kg | S#IEC 62321-8 (111/321/CD) » VAR, 50 n.d.
phthalate (CAS No.: 131-18-0) R AR/ H B EARAIZ . / With

reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.

MA_FE= (2-FALCTHA)E / DMEP | mg/kg |%#IEC 62321-8 (111/321/CD) » A&, 50 n.d.
(Bis (2-methoxyethyl) phthalate) BB/ HEAEMRZ. / With
(CAS No.: 117-82-8) reference to IEC 62321-8

(111/321/CD). Analysis was
performed by GC/MS.

ME—WE; —TE / DNHP (Di-n-hexyl mg/kg |4 IEC 62321-8 (111/321/CD) » &, 50 n.d.
phthalate) (CAS No.: 84-75-3) R AR/ H B EARAIZ . / With

reference to IEC 62321-8
(111/321/CD). Analysis was
performed by GC/MS.
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B #1(Date) : 2015/04/22

105 TAIWAN, R. O. C.

Eﬁ(Page): 5 of 14

ARAR 1z AR & ’Eﬁ;” B2 (Result)
(Test Items) (Unit) (Method) (MDL) o1

A RFIFFEEE / Perfluorooctane mg/kg |%#US EPA 3550C: 2007, WRi&4A 10 n.d.
sulfonates (PFOS-Acid, Metal Salt, ReMr/E B . / With reference
Amide) to US EPA 3550C: 2007. Analysis

was performed by LC/MS.
AR FB / PFOA (CAS No.: 335-67-1) mg/kg | %#US EPA 3550C: 20077 3, VA& 10 n.d.

ReMr/E B . / With reference

to US EPA 3550C: 2007. Analysis

was performed by LC/MS.
3 %W R4A / Sum of PBBs mg/kg - n.d.
— AR/ Monobromobiphenyl mg/kg 5 n.d.
=% 3K / Dibromobiphenyl mg/kg 5 n.d.
ZJABEK / Tribromobiphenyl mg/kg 5 n.d.
VR HE K / Tetrabromobiphenyl mg/kg 5 n.d.
RIREER / Pentabromobiphenyl mg/kg 5 n.d.
SIBREK / Hexabromobiphenyl mg/kg 5 n.d.
BB K / Heptabromobiphenyl mg/kg 5 n.d.
NRWBER / Octabromobiphenyl mg/kg 5 n.d.
LS H% / Nonabromobiphenyl mg/kg | %FTEC 62321: 200873, RAARE 5 n.d.
+i& B K / Decabromobiphenyl mg/kg | M/ E AR . / With reference to 5 n.d.
%28 KBk / Sum of PBDEs mg/kg |IEC 62321: 2008 and performed by - n.d.
— B KB / Monobromodiphenyl ether mg/kg [GC/MS. 5 n.d.
ZR&W$XE / Dibromodiphenyl ether mg/kg 5 n.d.
ZJAWEREX / Tribromodiphenyl ether mg/kg 5 n.d.
V98 KB / Tetrabromodiphenyl ether mg/kg 5 n.d.
FAWEOREE / Pentabromodiphenyl ether mg/kg 5 n.d.
S THOREE / Hexabromodiphenyl ether mg/kg 5 n.d.
AW KB / Heptabromodiphenyl ether mg/kg 5 n.d.
NJBBE KB / Octabromodiphenyl ether mg/kg 5 n.d.
LR KB / Nonabromodiphenyl ether mg/kg 5 n.d.
+ 8% KXB* / Decabromodiphenyl ether mg/kg 5 n.d.
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. - ] 2k 3 o &Ag R
#3%A B R4 5837 3% FERE g (Result)

(Test Items) (Unit) (Method) i

(MDL) No.1

BE / Halogen
B #% (#) / Halogen-Fluorine (F) mg/kg 50 1190
(CAS No.: 14762-94-8)
B % (£) / Halogen-Chlorine (Cl) mg/kg |%%BS EN 14582:2007, R&&F B Hiik 50 n.d.
(CAS No.: 22537-15-1) M. / With reference to BS EN
B % (/&) / Halogen-Bromine (Br) mg/kg 14582:2007. Analysis was performed 50 n.d.
(CAS No.: 10097-32-2) by IC.
ﬁ'%‘(ﬁ@) / Halogen-Iodine (I) (CAS mg/kg 50 n.d.

No.: 14362-44-8)

#3x(Note)

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (75 7488 4% FRAE )
. "-" = Not Regulated (JEIIKAE)

Loy SEARIT R R 2 AR Rt H 34 . HMDLRZ 4 #4562 %45 . (The substance was calculated by the test
result of Antimony. The MDL was evaluated for Antimony.)

6. éﬁ%ﬁéﬁ}iﬁi / Parameter Conversion Table :
Please refer to http://twap.sgs.com/sgsrsts/chn/download-REACH_tw.asp

[S2 BN

PFOS %% F # (Reference Information) : FAMEA WG Y POPs - (EU) 757/2010

PFOSIR At 'E R B ¥ A AFA8180.001%(10ppm) » FAF Row ~ Moo R EFM F L1341 0.1%(1000ppm) » FE%5 & 50 X &
R A A I A5 A2 W1 g /m?2 o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished

products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m2.)
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1) RFERTYRAZE MM D LR - (SSESERK T &R ) [ These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) AR AE : %1% / Name of the person who made measurement: Climbgreat Yang
3) MR & FEA : 5R4&E [ Name of the person in charge of measurement: Troy Chang
T4 ~ #1455 / Cutting ~ Preparation

|
¥

| ARESHEE / Sample Measurement |

s

I
4 6+
4% Pb -~ 45 Cd % Hg ~ R %*Cr
\ 4 v v (Note*¥)
IRIET B M H MR il e BR AT AL (de T & B B B B B RER A B AL Ao il g Ak [ Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) digestion reagent
¥ v

v

l—f & / Filtration }—¢ otk B 3L B AT 4 AL 3E
I |/ Heat to appropriate

| s | Solution | | %745 / Residue | temperature to extract
+ 1) @;&I’%Eﬁéj / Alkali Fu'sion A% BEES / Cool,

2) HB#®uEM# /HClto dissolve filter digestate through filter
| BRBOTIAT AN /ICP-AES | :

# &#E | Sample Material ek iz 4% 48 | Digestion Acid e NEEHBRE [ Ad
4, 4, 2, B8 EoK, AiE:, B, S RER, FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H,0, color development
3% 3% / Glass A8, & A8 [ HNOyHF +
&, 4h, 48, R ] Esk /Aquaregia e o e ek, B
Gold, platinum, palladium, ceramic ”‘%‘; 7"5’0'1_’]‘5‘7"05’03‘2 303
4 | Silver & [ HNO; AR IR AR A 540 nm gk
B [ Plastic wiEk, A0k, #isk, Bk /| H,S04 H,0, HNOs, HCI #UE |/ measure the
# 4 ] Others 7o il 80 % 275 | Added appropriate absorbance at 540 nm by

. : UV-VIS
reagent to total digestion

Note** (For IEC 62321)
(1) 4t 3F 2B A N E ik » Aoz £ 90~95°C 2 3%, / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 42 BATH Ntk > Je#h 2 B3 E | For metallic material, add pure water and heat to boiling.
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1) RBEATERIZE MM > DO LDEM © / These samples were dissolved totally by
pre-conditioning method according to below flow chart.
2) AEAANER : 7}1%7“1'3? / Name of the person who made measurement: Climbgreat Yang
3) MRMAEA I IRAH / Name of the person in charge of measurement: Troy Chang
7L E VA ICP-AES 9478y L A2 B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| W~ BHES / Cutting > Preparation |
v
| A XIE L FF / Sample Measurement |
-
ﬁd)i*@*i%é@ﬁﬁ'@yxﬁ%éﬁﬁéiﬁﬁiﬁfb(&U'F%Pﬁﬁ‘») / Acid digestion by

suitable acid depended on different sample material (as below table)

v

¢—‘ B / Filtration |—¢

| #%% / Residue |
¥

3 1)#)&8akiE / Alkali Fusion
2)BEEAMR / HCL to dissolve

| BRBS TR T RIEER / ICP-aBS |

| ik / Solution |

4R, 4R , 4% ,JF45) / Steel, copper, aluminum, solder Tk, AEER, BER, AR, AR /
Aqua regia, HNOs;, HCl, HF, H:0:

33 / Glass FHER , SR BR / HNOs/HF

42,448,428, & / Gold, platinum, palladium, ceramic | £7K / Aqua regia

4 / Silver AiER / HNOs;

B / Plastic BB, H ROk, A EE  BER / SO, HO., HNO:, HCI

H A4 / Others axil g R BE R AIEM / Added appropriate
reagent to total digestion
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ROAD, TAIPEI, 105 TAIWAN, R. O. C.

B E2# 7428 / Analytical flow chart of halogen content

BXAR ¢ A3 / Name of the person who made measurement: Rita Chen
M A F A 5R%&E [ Name of the person in charge of measurement: Troy Chang

& e/
Sample pretreatment/separation

v

FEE 2 MR e RS Y
Weighting and putting sample in cell

BRI e T
Oxygen Bomb Combustion / Absorption

v

fﬁﬁi w84/
Dilution to fixed volume

4 K AT RA T
Analysis was performed by IC
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ARFBR/ARERBHENVAIME / PFOA/PFOS analytical flow chart

B AR AE : H%# [ Name of the person who made measurement: Roman Wong
B A3 A FA R4 # [ Name of the person in charge of measurement: Troy Chang

# BATEIE / Sample pretreatment

v

R F R FRGEER |
Sample extraction by Ultrasonic extraction
(%# 7 % Reference method: US EPA 3550C)

v

HERRAEIR Y |
Concentrate/Dilute Extracted solution

VAIRAR R T B SRR AT SRR
Analysis was performed by LC/MS

v

#4% / Data
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ROAD, TAIPEI, 105 TAIWAN, R. O. C.

TRH H>HAFZE / Analytical flow chart of phthalate content

RRAE : &5 / Name of the person who made measurement: Andy Shu
M A F A 5R&E [ Name of the person in charge of measurement: Troy Chang

[ 80 2% 7 % /Test method: IEC 62321-8 ]

e oo Al E‘éfg//\*m /
Sample pretreatment/separation

!

Kt THE v S sl ik AR 3 T
Sample dissolved/extracted by THF

!

ERCRFE [
Dilute Extracted solution

RABRE A7 H AR AT/
Analysis was performed by GC/MS

!

#4% / Data
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NIRRT IR

Eﬁ(Page) :

v 247 %42 B / HBCDD analytical flow chart

12 of 14

AMAAE - W / Name of the person who made measurement: Roman Wong

MRAFA D REE

e sn AT B 72 / Sample pretreatment

!

¥ &% 3 B2 Sample extraction /
#3 %k 22 ¥k Ultrasonic method

!

BRI GEIHFE |
Concentrate/Dilute Extracted solution

!

Z Ik iBis / Filter

!

VARABR ATIE B E AT |
Analysis was performed by GC/MS

!

#3E /Data
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% RBE/ % B KBt 5 H7iA42 B | PBB/PBDE analytical FLOW CHART

B R AR W / Name of the person who made measurement: Roman Wong
B A A F A 7R /[ Name of the person in charge of measurement: Troy Chang
R aRAZ A | First testing process —————

BAF MR AZF / Optional screen process samma s

#3242/ | Confirmation process — - — -p

| Sample / #.% |
L 2
| Sample pretreatment / #% &7 & 12 |

v

Sample extraction #& & 25 B/
Soxhlet method % X ZE Ik

|
v

Screen analysis / #76% 5-#7

Concentrate/Dilute Extracted solution
W GE IR

v
| Filter / 3 %t ik |

]
v
| Analysis by GC/MS | .48 & #7844 o7 |

)
v

| Issue Report #3713 % |
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* BAFRAFART  AATETHRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2015/43413

*% 4R LE R (End of Report) **
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INSPECTION CERTIFICATE according to EN10204 3.1

AAurubis

Our Reference: Certificate No: Date:
Shipping Zutphen 13 05453 19-09-2013
Customer:
AURUBIS AHE MATERIAL D.C.
(Shanghai) Co.Ltd.Section A
1th Fl. No.211 Fute Road
Waigaogiao Free Trade Zone
200131 SHANGHAI China.
Description: BRSTRP 305 X 0.15 MM Order No: 378759 /1
Order No/Ref: PO000366B Alloy - Temper: 1065 - 95
Mark: Norm Specification:
Part No: Our part no: 768719
Net weight: 911 kg
CHEMICAL COMPOSITION
Coil Cu Zn
min/max min/max
Specified values: 64,5/66,5 33,5/35,5
Actual values: 214524 65,7 /66,0 Remainder
DIMENSIONAL REQUIREMENTS
Coil Thickness Width
min/max min/max
mm X s n mm
Specified values: 0,143 /0,157 304,85/
305,15
Actual values: 214524 0,147 /0,154 | 0,149 | 0,0013 794 304,98 /
304,98
MECHANICAL PROPERTIES
Coil Hardness Tensile
strength
(Vickers) N/mm2
min/max min/max
Specified values: 180/ 210 565 / 635
Actual values: 214524 194 /195 635 /635

All properties stated on this document are according to yo

This document is generated automatically and there

AURUBIS NETHERLANDS B.V.

Oostzeestraat 1, P.O. Box 2, 7200 AA Zutphen, The N
Tel. +31 575 594 594, Fax +31 575 512 171

K.v.K. Apeldoorn 52930610, VAT NL850670676B01

ur specifications

fore not signed.

etherlands
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Test Report

Page 1 of 4

LOTES SUZHOU CO.,LTD
NO.26,CAOHU ROAD,XIANGCHENG ECONOMIC DEVELOPMENT SUZHOU

The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
Sample Name

Part No.

Color

Material

Buyer

Manufacturer

Sample Received Date
Testing Period

Test Requested

Test Method

Test Result(s)

Brass Strip

SM1065

Yellow

Brass

LOTES SUZHOU CO.,LTD
Aurubis Netherlands BV

Dec. 19,2014

Dec. 19, 2014 to Dec. 24, 2014

As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).

Please refer to the following page(s).

Please refer to the following page(s).

ek sk ok sk ok ok ook sk ok sk ok otk ok sk ok sk ok ok ok ok sk sk sk sk ok ook ok sk sk sk ootk sk sk sk sk ko ook sk ok sk sk ook ok sk sk sk ok kokokok sk sk sk okskk sk kR ok ok ok

Conclusion
Tested Sample According to directive Result
Submitted Sample 2011/65/EU* Pass
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*2011/65/EU is a new version of RoHS Directive (2002/95/EC), which focuses on restriction of the use of certain hazardous
substances (Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers(PBDEs)) in electrical and electronic equipment.

Pass means that the results shown on the report do not exceed the limits set by RoHS Directive 2011/65/EU.

Tested by A C{CL

ijin}

Feviewed by

Su  Hongeel

Dec. 24,2014

Sentor Laboratory Manager

Su Hongwei

No. R108720593

N 1996 New Jingize Foad, Pudong District, Shanghai China
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Test Method
Test Item(s) Test Method Exf;;fzis)
Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
Hexavalent Chromium(Cr(VI)) IEC 62321:2008 Ed.1 Annex B UV-Vis
Test Result(s)
Tested Item(s) Result MDL Limit of Directive
2011/65/EU
Lead (Pb) 25 mg/kg 2 mg/kg 1000 mg/kg
Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
Hexavalent Chromium(Cr(VI)) Negative / 1000 mg/kg

Tested Sample/Part Description

Note:

Golden metal

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million
-Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling water

extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
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Test Process
1. Lead (Pb), Cadmium (Cd)

Weigh s_ample and place it — Adddigestionreagent —— Digest the mample
ina wessel
Dy Ashing/ u
Allcali Fusiond  (o— Residue
AcidDissohttion . .
Analyzed hy Ilake up with Filtration
ICP-0ES |7 |delonized water
Soluti on

2. Mercury (Hg)

Weigh sample and placeitin a - : : Drigest sarnple in v croswawe
microwave digestion wessel 7y fdddigestionreagent | ——> di gestion owen
—_ A 11kali Fusond <— Reszidue ﬂ
& ocid Dissolation . .
Analyzed by InTalee up with Filtration
ICP-OES  |* | deionized water
Salution
3. Hexavalent Chromium(Cr(VI))
Takeaportion of Extracted with Filter and remove
the sample - boiling water i the sample

l

Analyzed by UV-Vis  — Addtestsolution [—o ﬁdﬁi;?:ﬁi;?ue
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Photo(s) of the sample(s)

*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

CENTRE TESTING INTERNATIONAL CORPORATION \¢ ) 400-6788-333

Bd 17l Compla E-mail nplaint@cli-cert.cor E-mailinfo@cti-cert.com www . cli-cerl.com
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RIERAL SR E R T @R IMN)AR AR

Applicant  LOTES(SUZHOU) CO.,.LTD

Moo MR VEERA SR TTORHIRACIS B 5 VE K 1E 26 5%

Address  NO.26 CAOHU ROAD XIANGCHENG ECONOMIC DEVELOPMENT ZONE,SUZHOU
CHINA

PR SRR Z A & BoRE s B B R R RO RRAIA
The following sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf

of the client

FE b 24 FR SEJENI Sn Au

Sample Name Coating material Ni Sn Au

FHRL B

Material C1065

FE a0 H 2015.02.28

Sample Received Date ~ Feb. 28, 2015

P bzl 39 2015.02.28-2015.03.05

Testing Period Feb. 28,2015 to Mar. 5, 2015

R E sk HRH 2 sk, 0 HRASRE S AT (PD), F8(Cd), K (Hg), SHHER(Cr(vl)),
AR £ (PFOSYHEA T MU

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)), Perfluorooctane Sulfonates(PFOS) in the
submitted sample(s).

A 42 10 5 SR i

Test Method/Test Result(s) Please refer to the following page(s).

+ {5 { B % é N
Tested by A L Reviewed by U KMI L’
pPoada 55;1" ! Iu]:? 2015.03.05

Date

No. R187771263

it T I AROHT DB M B 1996
No.1996,Xinjingiao Road, Pudong New District,Shanghai,China
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K& Test Method
A
Wi W i3 Al
Test Item(s) Test Method .
Equipment(s)
#(Pb) Lead (Pb) %2 1EC 62321-5:2013 Ed.1.0 ICP-OES
Refer to IEC 62321-5:2013 Ed.1.0
#%(Cd) Cadmium (Cd) ZZ%1EC 62321-5:2013 Ed.1.0 ICP-OES
Refer to IEC 62321-5:2013 Ed.1.0
K (Hg) Mercury (Hg) 2% 1EC 62321-4:2013 Ed.1.0 ICP-OES
Refer to IEC 62321-4:2013 Ed.1.0
AN (Cr(Vl)) Hexavalent IEC 62321:2008 Ed.1 Annex B UV-Vis
Chromium(Cr(VI))
AR £ (PFOS) Perfluorooctane|  Z#%US EPA 3550C:2007 & US EPA LC-MS-MS
Sulfonates(PFOS) 8321B:2007
Refer to US EPA 3550C:2007 & US EPA
8321B:2007
Krgs R Test Result(s)
AT E Ted Item(s) ZR Result JIVERI R MDL
#1(Pb) Lead (Pb) 36 mg/kg 2 mg/kg
% (Cd) Cadmium (Cd) N.D. 2 mg/kg
7k (Hg) Mercury (Hg) N.D. 2 mg/kg

NHTER(Cr(VI)) Hexavalent Chromium(Cr(VI))

B Negative

/

WERIE Test Item(s) ZR Result JER P MDL
AR Sehi R £ (PFOS)  Perfluorooctane N.D. 0.5 pg/m?
Sulfonates(PFOS)

DU /BB A7 ik T AR A, SO

Tested Sample/Part Description

Mixed test, silver-white, golden plating
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RIER P ER, WAEMBITRAUR, ARG RARIR S TR AR —F A —44
& &,

-N.D. = KKz (ChTFIridA )

-mg/kg= ppm= H 7L —

- ANE A 7SS, R R R DA 50Cm AR it T A5 B Sk AR 0 8 7 R ik
J&/NF0.02mg/kg

As specified by client, the test was conducted by mixing several samplestogether. The
result(s) shown on thisreport may be different from the content of any homogeneous
material.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling water extraction
solution is less than 0.02 mg/kg with 50cm?2 sample surface area used.
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KRR Test Process

1. #i(Pb), #4(Cd)
Lead (Pb), Cadmium (Cd)

B S B s A 11 B2 T BiEEEREBROEN
Take a portionaof —" —  Talze outthe substrate after
Adddigestionreagent
the sample g g the plating had been dissalwved

U

HICP-OES+- REEFHEE HEEEHBRETER P
— Make up with ) Transfer theplating di gestive
Analyzed by [CP-OES deionized water

solutioninto avolumetric flask

2. 7K(Hg)
Mercury (Hg)
B S B s A 11 B2 T BiEEEREBROEN
Take a portionaof —" —  Talze outthe substrate after
Adddigestionreagent
the sample g g the plating had been dissalwved
HICP-OES+- REEFHEE HEEEHBRETER P
— Make up with v Transfertheplating digestive
Analyzed by I[ICP-OES deionized water - :
zolutioninto avolumetric flask
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3. LR £E (PFOS)
Per fluor ooctane Sulfonates(PFOS)

o 155 FH A .7 b e iy
o il & %ﬁﬁﬁ?ﬁﬁ w48 25T
. " Hracted wit 1
Samplepreparatlun Drga_nlc solvetit it an Concentrate the esttract

ultrasoni c equipment

Il

RENE/NER RS EEEERN
FAL C-ME-MS5- 4 _ .
— Iilakeup with '~ Transferthe sctractintoa
Analyzed by LC-WE-IW3 arganic solwent volumetr c flask
4. s (Crvn))
Hexavalent Chromium(Cr (V1))

B 3& & s, ¥ FH 3Rk Z2 B ITIEF BrE R
Talke a portionof — Extraction with — Filter and remove
the sample hoiling water the sample

. T
Ruv-vissr i S iF FHiEE N pH
S— S— Adjustthe pH walue
Analyzed by UV -Visg Addtest solution .
of the solution
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PR

Photo(s) of the sample(s)

***ﬂi %: éﬂn: ﬂi***
***End of report ***

R JCAE RS 7 K “ it T IR ek, ARSI A R OO 2 A 5. RECTIHII R
B A ZHIAR .

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.

2\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION @ 400-678¢
Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com E-mail:info@cti-cert.com www.cti-cert,
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Pony Testing International Group

Test Report NO.: 109042023504D Date: 2014.09.11 Page 1 of 7
Applicant: Shanghai Hua Ken Electronics Technology Co.,Ltd.

Address: Room 802, N0.99, Feng Pu Avenue, Fengxian District, Shanghai China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: Industrial Print ink

Sample Model: HI-68K

Sample Received Date:  2014.09.04
Test Period: 2014.09.04 To 2014.09.11

Reference Methods: IEC62321 Edition 1.0: 2008 method: Regulated Substances Content of test
process with Electrical & Electronic Products
(1) Lead Analysis is performed by AAS
(2) Cadmium Analysis is performed by AAS
(3) Mercury Analysis is performed by ICP-OES
(4) Hexavalent Chromium Analysis is performed by UV-Vis
(5) PBBs and PBDEs Analysis is performed by GC-MS
EN 14582: 2007 method,F, Cl, Br, | Analysis is performed by IC
EPA8061A:1996 method,Phthalate Analysis is performed by GC-MS
EPA8270D: 2007 method,HBCDD Analysis is performed by GC-MS

Test Result: Please refer to next page(s)

Approved by: ;KMZT D“’F.”

Code: r7fg503z
The page below is blank.

www. ponytest. com & Hotline 400-819-5688

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road, Building 6, Zhongxing Industry City, 6th Floor, No.190, Zhuzhou Road,
Road,Haidian District, Beijing Xuhui District, Shanghai Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
Tel: (010) 82618116 (021) 64851999 (0755) 26050909 (0532) 88706866

Add: Ying huan Building, HonggiRoad, Phase 2 Building 4, No 150 Xinhui ~ Building 3, No 189 Hai Zhu Techno park,
Rd,Gaoxin Dist, Ningbo City Dun He Road, Hai Zhu District, Guangzhou

Nan kai district, Tianji
on kal cistrich, 2l (057487736499 (020)89224310

Tel: (022)27360730
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Pony Testing International Group

Test Report NO.: 109042023504D Date: 2014.09.11 Page 2 of 7
Test Result (Unit: mg/kg)
Test Item MDL Test Result ROHS Limit

Lead (Pb) 1 N.D. 1000
Cadmium (Cd) 1 N.D. 100
Mercury (Hg) 1 N.D. 1000
Hexavalent Chromium (Cr®") 1 N.D. 1000
PBBs — — 1000
Bromobiphenyl 5 N.D. —
Dibromobiphenyl 5 N.D. —
Tribromobiphenyl 5 N.D. —
Tetrabromobiphenyl 5 N.D. —
Pentabromobiphenyl 5 N.D. —
Hexabromobiphenyl 5 N.D. —
Heptabromobiphenyl 5 N.D. —
Octabromobiphenyl 5 N.D. —
Nonabromobiphenyl 5 N.D. —
Decabromobiphenyl 5 N.D. —
PBDEs — — 1000
Bromodiphenyl ether 5 N.D. —
Dibromodiphenyl ether 5 N.D. —
Tribromodiphenyl ether 5 N.D. —
Tetrabromodiphenyl ether 5 N.D. —
Pentabromodiphenyl ether 5 N.D. —
Hexabromodiphenyl ether 5 N.D. —
Heptabromodiphenyl ether 5 N.D. —
Octabromodiphenyl ether 5 N.D. —
Nonabromodiphenyl ether 5 N.D. —
Decabromodiphenyl ether 5 N.D. —

The page below is blank.
www. ponytest. com & Hotline 400-819-5688
A gl S st 3 N SR, DS g T o o
(021) 64851999 (0755) 26050909 (0532) 88706866

ﬁ Tel: (010) 82618116
PnN * g Bl o
o k, P i SRS Add: Ying huan Building, HonggiRoad, ~Phase 2 Building 4, No 150 Xinhui ~ Building 3, No 189 Hai Zhu Techno park,
o Tearine Tnrzenatiannl Gireapy & b - Rd,Gaoxin Dist, Ningbo City Dun He Road, Hai Zhu District, Guangzhou

Nan kai district, Tianjin
Tel: (022)27360730 (0574)87736499 (02089224310
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Pony Testing International Group

Test Report NO.: 109042023504D Date: 2014.09.11 Page 3 of 7
Test Result (Unit: mg/kg)

Test Item Test Result

HBCDD Not Detected(<<5)
"""""""""""""""" DB |  NotDetected(<50)
"""""""""""""""" BBP | NotDetected(<50)
"""""""""""""""" DEP | NotDetected(<50
"""""""""""""""" pBP | NotDetected(<50)

Test Result (Unit: mg/kg)

Test Item MDL Test Result
20 - A NP0 A, S . S ND. ...
_____________________ O O ND
_____________________ B e 0 e ND

I 50 N.D.
Note: (1) mg/kg = ppm
(2) “—” = Does not stipulate
(3) N.D. = Not Detected (<MDL)
(4) MDL = Method Detection Limit
(5) The most allowable limit value reference to RoHS Directive 2011/65/EU Annex 1l
Photo:

Pony authenticate the photo on original report only

-, Tel: (010) 82618116

PONY#.E 8 it
s Tearing arzenstiannl Cieap)

www. ponytest. com

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road,

Add: Ying huan Building, HonggiRoad,

Tel: (022)27360730

The page below is blank.

Xuhui District, Shanghai
(021) 64851999

Road,Haidian District, Beijing

Phase 2 Building 4, No 150 Xinhui
Rd,Gaoxin Dist, Ningbo City

Nan kai district, Tianjin (0574)87736499

Building 6, Zhongxing Industry City,
Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
(0755) 26050909

@ Hotline 400-819-5688

6th Floor, No.190, Zhuzhou Road,

(0532) 88706866

Building 3, No 189 Hai Zhu Techno park,
Dun He Road, Hai Zhu District, Guangzhou
(020)89224310
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Pony Testing International Group

Test Report NO.:

109042023504D

Date: 2014.09.11

Page 4 of 7

PONY:® E 2 &

Measurement Flow-chart
Tested by: Zhao Ting
Checked by: Cao Jia
Person in charge of the lab: Zhang Daigin
These Samples Were Dissolved Totally By Pre-conditioning Method According To Below Flow Chart. (Cr®*
And PBBs/PBDEs Test Method Excluded)

Sample Preparation

v

Sample Measurement

v v y

Pb/Cd/Hg PBBs/PBDEs cr®
v v i —
Acid digestion with Sample solvent . .
microwave/hotplate extraction Nonmetallic Metallic
¢ material material
\ 4 A ¢ ¢ Negatjve ¥
— . Concentration/ _ -
Filtration Dilution Adding Boiling _ Spot test
extraction water
| solution
¢ ¢ \ 4 ¢ ¢
Solution Residue Filtration _ Filtration
Heating t iti
I 90-95'C for and pH Postg
v extraction ¢
dissolved totally GCMS ¢ Adding 1,5-
Filtration and g diphenylcarbazi
A 4 > de for color
A 4 H
AAS/ICP-OES p development
DATA ¢
A 4 UV-Vis
DATA ¢
DATA <

The page below is blank.

www. ponytest. com & Hotline 400-819-5688

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road,
Road,Haidian District, Beijing Xuhui District, Shanghai
Tel: (010) 82618116 (021) 64851999

Building 6, Zhongxing Industry City, 6th Floor, No.190, Zhuzhou Road,
Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
(0755) 26050909 (0532) 88706866

&+

Phase 2 Building 4, No 150 Xinhui
Rd,Gaoxin Dist, Ningbo City
(0574)87736499

Building 3, No 189 Hai Zhu Techno park,
Dun He Road, Hai Zhu District, Guangzhou
(020)89224310

Add: Ying huan Building, HonggiRoad,
Nan kai district, Tianjin
Tel: (022)27360730
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Pony Testing International Group

Test Report NO.: 109042023504D Date: 2014.09.11 Page 5 of 7
Halogen measurement flow-chart

Tested by: Zhang Tianyu

Checked by: Cao Jia

Person in charge of the lab: Zhang Daiqin

Sample preparation

A 4

Weighing sample

A 4

Oxygen bomb method preparation

A 4

IC analysis

Data

The page below is blank.

www. ponytest. com & Hotline 400-819-5688

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road, Building 6, Zhongxing Industry City, 6th Floor, No.190, Zhuzhou Road,
Road,Haidian District, Beijing Xuhui District, Shanghai Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
(021) 64851999 (0755) 26050909 (0532) 88706866

PuN Yiﬂ F .ﬂll iit Tel: (010) 82618116
H__ 7 .E' i {_: ] [ Add: Ying huan Building, HonggiRoad, Phase 2 Building 4, No 150 Xinhui ~ Building 3, No 189 Hai Zhu Techno park,
Parz: Tegring Inczrnatignal Grep " ¢ -4 Rd,Gaoxin Dist, Ningbo City

Nan kai district, Tianjin Dun He Road, Hai Zhu District, Guangzhou
; 5 2018922
Tel: (022)27360730 (0574)87736499 (02089224310

&+
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Phthalate Measurement Flow-chart

Tested by: Fan Suping

Checked by: Cao Jia

Person in charge of the lab: Zhang Daigin

Sample preparation

A 4

Weighing samples

A 4

Extraction in organic solvent

A 4

Concentration / Dilution of extraction solution

v

GC/MS analysis

v

data

The page below is blank.

www. ponytest. com & Hotline 400-819-5688

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road, Building 6, Zhongxing Industry City, 6th Floor, No.190, Zhuzhou Road,
Road,Haidian District, Beijing Xuhui District, Shanghai Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
(021) 64851999 (0755) 26050909 (0532) 88706866

PuN Yiﬂ F .ﬂll iit Tel: (010) 82618116
H__ 7 .E' i {_: ] [ Add: Ying huan Building, HonggiRoad, Phase 2 Building 4, No 150 Xinhui ~ Building 3, No 189 Hai Zhu Techno park,
Parz: Tegring Inczrnatignal Grep " ¢ -4 Rd,Gaoxin Dist, Ningbo City

Nan kai district, Tianjin Dun He Road, Hai Zhu District, Guangzhou
; 5 2018922
Tel: (022)27360730 (0574)87736499 (02089224310
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Pony Testing International Group
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HBCDD Flow Chart

Tested by: Ji Erjie

Checked by: Cao Jia

Person in charge of the lab: Zhang Daigin

Sample preparation

A 4

Weighing samples

A 4

Extraction in organic solvent

A 4

Concentration / Dilution of extraction solution

v

GC/MS analysis

v

data

***End of Report***

www. ponytest. com & Hotline 400-819-5688

Add: Yingzhi Building,No.49-3,Suzhou  Building 35, No.680, Guiping Road, Building 6, Zhongxing Industry City, 6th Floor, No.190, Zhuzhou Road,
Road,Haidian District, Beijing Xuhui District, Shanghai Chuangye Road, Nanshan District, Shenzhen Laoshan District, Qingdao
(021) 64851999 (0755) 26050909 (0532) 88706866

PuN Yiﬂ F .ﬂll iit Tel: (010) 82618116
H__ 7 .E' i {_: ] [ Add: Ying huan Building, HonggiRoad, Phase 2 Building 4, No 150 Xinhui ~ Building 3, No 189 Hai Zhu Techno park,
Parz: Tegring Inczrnatignal Grep " ¢ -4 Rd,Gaoxin Dist, Ningbo City

Nan kai district, Tianjin Dun He Road, Hai Zhu District, Guangzhou
; 5 2018922
Tel: (022)27360730 (0574)87736499 (02089224310
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